



AB-0716-T
TURT200023221
02-20

## TEST REPORT

Page 1 of 3

**REPORT NUMBER :** TURT200023221  
**APPLICANT NAME** Akyıldız Mutfak Eşyaları İml.San.ve Tic.Ltd.Şti.  
**ADDRESS** Varyap Meridian Grand Towers A BlokNo:2 K:19 Barbaros Mah.Ak Zambak Sok.  
Ataşehir/Istanbul  
Tel: 0535 963 49 87  
**Attention : Büşra Varol (export@akykitchen.com)**  
**SAMPLE DESCRIPTION :** One sample of Metal body navy coated enamel cookwear with enamel lid  
**DATE IN :** 04 February, 2020 (17:05)  
**DATE OUT :** 17 February, 2020

TEST	Sample
COOKWARE – GENERAL REQUIREMENTS	P

P = MEETS BUYER' S REQUIREMENT / F = DOES NOT MEET BUYER' S REQUIREMENT / NR = NO REQUIREMENT / SC=STILL CONTINUES / X=NOT PERFORMED / NA = NOT APPLICABLE/ LS : LACK OF SAMPLE

This report (including any enclosures and attachments) are prepared for the exclusive use of the Customer(s) named in the report and solely for the purpose for which it is provided and on the basis of instructions and information and/or materials supplied by Intertek's Customer. The test results relate only to the specific items tested and are not intended to be a recommendation for any particular course of action. Customer is responsible for acting as it sees fit on the basis of such results. Unless Intertek provide express prior written consent, no part of this report should be reproduced, distributed or communicated to any third party, nor could it be used for PR activities. Intertek do not accept any liability if this report is used for an alternative purpose from which it is intended, nor do Intertek owe any duty of care to any third party in respect of this report. Except where explicitly agreed in writing, all work and services performed is governed by Intertek Standard Terms and Conditions of Service which is available on request or can be obtained at <http://www.intertek.com/terms>. Testing reports without signature are not valid. The sample has been provided by the customer and the results apply to the sample as received. Sample information is supplied by the customer. Unless otherwise requested, this laboratory applies shared risk decision rule. Tests marked (\*) in this test report are not included in the TÜRKAK accreditation schedule for this laboratory.

Aşkın Güneri  
Customer Care Team Leader

Recep Yarılgan  
Toys&Hardline/Footwear Laboratory Manager

**Intertek Test Hizmetleri A.S.**  
Merkez Mahallesi Sanayi Cad. No: 23 Altındağ Plaza Yenibosna 34197 - ISTANBUL / TURKEY  
Phone : +90.212. 496 46 46 Fax : +90.212. 452 80 55  
e-mail : [intertekcg.turkiye@intertek.com](mailto:intertekcg.turkiye@intertek.com)  
[www.intertek-turkey.com](http://www.intertek-turkey.com)



200023221

Test Method	Result	Requirements
-------------	--------	--------------

*This report details the clauses appropriate to this item. Those clauses not referred to were considered not applicable.*

### SAFETY AND PERFORMANCE REQUIREMENTS ON COOKWARE

BS EN 12983-1:2000 + A1:2004 – Domestic cookware for use on top of a stove, cooker or hob.

**Note:** Material per Clause 4 is stated in the standard but not covered in the following test result. Cookware shall be made of materials of a type and purity that, under normal conditions of use, present no toxic hazards nor in any way affect the organoleptic qualities of food prepared in it.

Clause	Requirement	Result
<b>6</b>	<b>Construction</b>	
<b>6.1</b>	<b>General</b>	
6.1.1	Stability	Pass
6.1.2	Selection of handles	Pass
6.1.3	Hygiene	Pass
6.1.4	Mechanical hazards	Pass
6.1.5	Handle position with respect to cookware	Pass
6.1.6	Knob design	Pass
6.1.7	Lid design	Pass
<b>6.2</b>	<b>Geometry</b>	
6.2.1	Dimensions	Pass
6.2.2	Capacity	Pass
6.2.5	Base form	Pass
<b>7</b>	<b>Furniture</b>	
<b>7.1</b>	<b>General</b>	-
7.2	Resistance to burning	Pass
7.3	Heat resistance	Pass
7.4	Torque resistance	Pass
7.5	Bending	Pass
7.6	Fatigue resistance	Pass
7.7	Thermal hazards	Pass
<b>8</b>	<b>Coatings on the body and lid</b>	-
<b>8.1</b>	<b>Vitreous enamel on steel and cast iron</b>	-
8.1.1	Boiling citric acid test	Pass
8.1.2	Boiling water test	Pass
8.1.3	Thermal shock test	Pass
8.1.4	Resistance to impact	Pass
<b>9</b>	<b>Performance</b>	
<b>9.1</b>	<b>Pouring</b>	Pass
<b>9.2</b>	<b>Base stability under shock conditions</b>	Pass
<b>10</b>	<b>Product information</b>	*

\*Product information was not considered. They must confirm to standard.

RESULTS

Page 3 of 3

REPORT :TURT200023221

17 February, 2020

Test Method	Result	Requirements
-------------	--------	--------------

**SAMPLE PHOTOS**



## END OF TEST REPORT ##